PCTEST

EMGIREERING LASORATORY, INC,

PASS

Center Freq: 27.50 GHz
Span: 500 MHz
Offset: 41.26 dB

Trace: Average
Detector: RMS
SWP Count: 100

RBW: 1 MHz
VBW: 3 MHz
SWP points: 1001

—— Trace i
40 1 —— FCC Part 30.203
Freq: 27.469 GHz
¥ Level: -30.06 dBm
’né:‘ Margin: -17.06 dB
) 20
o
=
g
g
=] 0
L
=
= |
[
[=]
)
=
L 20 A
m
=
=1
2
1N
_40 -
N PCTEST'
T T T T T
27.3 27.4 27.5 27.6 27.7
Frequency (GHz)
Plot 7-353. Lower Band Edge Plot (4CC 200MHz QPSK Full RB)
Center Freq: 27.50 GHz Trace: Average REBW: 1 MHz
PASS Span: 500 MHz Detector: RMS  VBW: 3 MHz
Offset: 41.26 dB SWP Count: 100  SWP points: 1001
—— Trace i
40 1 —— FCC Part 30.203
Freq: 27.463 GHz
¥ Level: -18.85 dBm
’né:‘ Margin: -5.85 dB
) 20
o
=
g
g
=] 0
L
=
= |
[
[=]
)
=
L 20 A
m
!
3
g - A A
_40 -
N PCTEST'
T T T T T
27.3 27.4 27.5 27.6 27.7
Frequency (GHz)
Plot 7-354. Lower Band Edge Plot (4CC 200MHz QPSK 1 RB)

(CERTIFICATION)

Quality Manager

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:

EUT Type:

01/22/2019 - 03/25/2019 | Portable Handset

Page 224 of 337

© 2019 PCTEST Engineering Laboratory, Inc.

V1.0

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.




PCTEST

EMGIREERING LASORATORY, INC,

PASS

Center Freq: 27.50 GHz
Span: 500 MHz
Offset: 41.26 dB

Trace: Average
Detector: RMS
SWP Count: 100

RBW: 1 MHz
VBW: 3 MHz
SWP points: 1001

—— Trace 7
40 1 —— FCC Part 30.203
Freq: 27.463 GHz
¥ Level:-21.80 dBm
’né:‘ Margin: -8.80 dB
) 20 ~
7]
=
]
g
=] 0
L
=3
b= |
c
[=]
]
=
&z 20 A v
m
=
3
&8 A Al A
_40 4
N PCTEST'
T T T T T
27.3 27.4 27.5 27.6 27.7
Frequency (GHz)
Plot 7-355. Lower Band Edge Plot (4CC 200MHz 16QAM 1 RB)
Center Freq: 27.50 GHz Trace: Average REBW: 1 MHz
PASS Span: 500 MHz Detector: RMS ~ VBW: 3 MHz
Offset: 41.26 dB SWP Count: 100  SWP points: 1001
—— Trace 7
40 1 —— FCC Part 30.203
Freq: 27.463 GHz
¥ Level: -24.54 dBm
’né:‘ Margin: -11.54 dB
) 20 ~
7]
=
]
g
=] 0
L
=3
b= |
c
[=]
]
=
L 320 A
@ v
=
i) A
_40 4
N PCTEST'
T T T T T
27.3 27.4 27.5 27.6 27.7
Frequency (GHz)
Plot 7-356. Lower Band Edge Plot (4CC 200MHz 64QAM 1 RB)
. A d by:
FCC ID: A3LSMG977U 7 PGT"T MEASUREMENT REPORT w pproved by

(CERTIFICATION)

Quality Manager

Test Report S/N: Test Dates:
1M1901100003-06-R1.A3L 01/22/2019 - 03/25/2019

EUT Type:
Portable Handset

Page 225 of 337

© 2019 PCTEST Engineering Laboratory, Inc.

V1.0

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.




PCTEST

EMGIREERING LASORATORY, INC,

PASS

Center Freq: 27.50 GHz
Span: 1000 MHz
Offset: 41.26 dB

RBW: 1 MHz
VBW: 3 MHz
SWP points: 2001

Trace: Average
Detector: RMS
SWP Count: 100

—— Trace 7
40 1 —— FCC Part 30.203
Freq: 27.440 GHz
¥ Level:-31.24 dBm
’né:‘ Margin: -18.24 dB
) 20 ~
o
=
]
g
=] 0
L
=
b= |
c
[=]
]
=
L 320 A
m
=
=
= b 4
_40 4
N PCTEST'
T T T T
27.0 27.2 27.4 27.6 27.8 28.0
Frequency (GHz)
Plot 7-357. Lower Band Edge Plot (4CC 400MHz QPSK Full RB)
Center Freq: 27.50 GHz Trace: Average REBW: 1 MHz
PASS Span: 1000 MHz Detector: RMS ~ VBW: 3 MHz
Offset: 41.26 dB SWP Count: 100  SWP points: 2001
—— Trace 7
40 1 —— FCC Part 30.203
Freq: 27.413 GHz
¥ Level:-21.54 dBm
’né:‘ Margin: -8.54 dB
) 20 ~
o
=
]
g
=] 0
L
=
b= |
c
[=]
]
=
&z 20 A 2 4
m
=
2 l J
8 s | P A
_40 4
N PCTEST'
T T T T
27.0 27.2 27.4 27.6 27.8 28.0

Frequency (GHz)

Plot 7-358. Lower Band Edge Plot (4CC 400MHz QPSK 1 RB)

FCC ID: A3LSMG977U

s\ PETEST

Approved by:
Quality Manager

MEASUREMENT REPORT
(CERTIFICATION)

emtany

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:
01/22/2019 - 03/25/2019

EUT Type:

Portable Handset Page 226 of 337

© 2019 PCTEST Engineering Laboratory, Inc.
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.

V1.0




PCTEST

EMGIREERING LASORATORY, INC,

PASS

Center Freq: 27.50 GHz
Span: 1000 MHz
Offset: 41.26 dB

RBW: 1 MHz
VBW: 3 MHz
SWP points: 2001

Trace: Average
Detector: RMS
SWP Count: 100

—— Trace 7
40 1 —— FCC Part 30.203
Freq: 27.413 GHz
¥ Level:-23.22 dBm
’né:‘ Margin: -10.22 dB
) 20 ~
I
=
]
g
=] 0
L
=
b= |
c
[=]
]
=
L 320 A
m
=
g ) ]
&8 - A A
_40 4
N PCTEST'
T T T T
27.0 27.2 27.4 27.6 27.8 28.0
Frequency (GHz)
Plot 7-359. Lower Band Edge Plot (4CC 400MHz 16QAM 1 RB)
Center Freq: 27.50 GHz Trace: Average REBW: 1 MHz
PASS Span: 1000 MHz Detector: RMS ~ VBW: 3 MHz
Offset: 41.26 dB SWP Count: 100  SWP points: 2001
—— Trace 7
40 1 —— FCC Part 30.203
Freq: 27.413 GHz
¥ Level:-27.51 dBm
’né:‘ Margin: -14.51 dB
) 20 ~
I
=
]
g
=] 0
L
=
b= |
c
[=]
]
=
L 320 A
m
=
2 I
o s N A — A
_40 4
N PCTEST'
T T T
27.0 27.2 27.4 27.6 27.8 28.0

Frequency (GHz)

Plot 7-360. Lower Band Edge Plot (4CC 400MHz 64QAM 1 RB)

FCC ID: A3LSMG977U

s\ PETEST

MEASUREMENT REPORT
(CERTIFICATION)

emtany

Approved by:
Quality Manager

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:

EUT Type:

01/22/2019 - 03/25/2019 | Portable Handset

Page 227 of 337

© 2019 PCTEST Engineering Laboratory, Inc.
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.

V1.0




7\ PCTEST’

EMGIREERING LASONATORY, INC,

PASS

Offset: 41.04 dB

Center Freq: 28.35 GHz Trace: Average
Span: 250 MHz

Detector: RMS
SWP Count: 100

RBW: 1 MHz
VBW: 3 MHz
SWP points: 1001

—— Trace
40 7 —— FCC Part 30.203
Freq: 28.357 GHz
¥ Level: -29.02 dBm
E Margin: -16.02 dB
g 20 -
o
=
3
g
= 04
o
=
5 |
=
[=]
[&]
=
L 20 A
m
=
=]
2
w -
_40 4
AN PCTEST'
T T T T T
28.25 28.30 28.35 28.40 28.45
Frequency (GHz)
Plot 7-361. Upper Band Edge Plot (1CC 50MHz QPSK Full RB)
Center Freq: 28.35 GHz Trace: Average RBW: 1 MHz
PASS Span: 250 MHz Detector: RMS VBW: 3 MHz
Offset: 41.04 dB SWP Count: 100 SWP points: 1001
— Trace
40 7 —— FCC Part 30.203
Freq: 28.362 GHz
¥ Level: -25.63 dBm
E Margin: -12.63 dB
! 20 ~
o
=
3
g
2 04
U
=
=
=
: |
&)
=
L 20 A
m
=
=]
2
(I e, et .
_40 4
N PCTEST
T T T T T
28.25 28.30 28.35 28.40 28.45

Frequency (GHz)

Plot 7-362. Upper Band Edge Plot (1CC 50MHz QPSK 1 RB)

FCC ID: A3LSMG977U

s\ PETEST

MEASUREMENT REPORT

(CERTIFICATION)

emtany

Approved by:
Quality Manager

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:
01/22/2019 - 03/25/2019

EUT Type:

Portable Handset

Page 228 of 337

© 2019 PCTEST Engineering Laboratory, Inc.
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.

V1.0




7\ PCTEST’

EMGIREERING LASONATORY, INC,

PASS

Offset: 41.04 dB

Center Freq: 28.35 GHz Trace: Average
Span: 250 MHz

Detector: RMS
SWP Count: 100

RBW: 1 MHz
VBW: 3 MHz
SWP points: 1001

—— Trace
40 7 —— FCC Part 30.203
Freq: 28.361 GHz
¥ Level: -26.05 dBm
E Margin: -13.05 dB
g 20 -
o
=
3
g
= 04
o
=
5 |
=
[=]
[&]
=
L 20 A
m
=
=]
2
18] e A
_40 4
AN PCTEST'
T T T T T
28.25 28.30 28.35 28.40 28.45
Frequency (GHz)
Plot 7-363. Upper Band Edge Plot (1CC 50MHz 16QAM 1 RB)
Center Freq: 28.35 GHz Trace: Average RBW: 1 MHz
PASS Span: 250 MHz Detector: RMS VBW: 3 MHz
Offset: 41.04 dB SWP Count: 100 SWP points: 1001
— Trace
40 7 —— FCC Part 30.203
Freq: 28.361 GHz
¥ Level:-26.91 dBm
E Margin: -13.91 dB
! 20 ~
o
=
3
g
2 04
U
=
=
=
: |
&)
=
L 20 A
m
=
=]
IEI:-IT et o - o s ]
_40 4
N PCTEST
T T T T T
28.25 28.30 28.35 28.40 28.45

Frequency (GHz)

Plot 7-364. Upper Band Edge Plot (1CC 50MHz 64QAM 1 RB)

FCC ID: A3LSMG977U

s\ PETEST

MEASUREMENT REPORT

(CERTIFICATION)

emtany

Approved by:
Quality Manager

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:
01/22/2019 - 03/25/2019

EUT Type:

Portable Handset

Page 229 of 337

© 2019 PCTEST Engineering Laboratory, Inc.
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.

V1.0




PCTEST

EMGIREERING LASONATORY, INC,

PASS

Center Freq: 28.35 GHz Trace: Average
Span: 250 MHz Detector: RMS
Offset: 41.04 dB SWP Count: 100

RBW: 1 MHz
VBW: 3 MHz
SWP points: 1001

—— Trace
40 7 —— FCC Part 30.203
Freq: 28.372 GHz
¥ Level: -31.87 dBm
E Margin: -18.87 dB
g 20
o
=
3
g
= 0
L=
=
o e prostenr —|
=
[=]
[&]
=
L 20
m
=
=
] b4 —
_40 .
AN PCTEST'
T T T T T
28.25 28.30 28.35 28.40 28.45
Frequency (GHz)
Plot 7-365. Upper Band Edge Plot (1CC 100MHz QPSK Full RB)
Center Freq: 28.35 GHz Trace: Average RBW: 1 MHz
PASS Span: 250 MHz Detector: RMS VBW: 3 MHz
Offset: 41.04 dB SWP Count: 100 SWP points: 1001
— Trace
40 7 —— FCC Part 30.203
Freq: 28.395 GHz
¥ Level:-32.16 dBm
E Margin: -19.16 dB
! 20
o
=
3
g
2 04
b
=
= |
=
[=]
&)
=
L —20
m
=
=
g - Y S
_40 -
N PCTEST
T T T T T
28.25 28.30 28.35 28.40 28.45

Frequency (GHz)

Plot 7-366. Upper Band Edge Plot (1CC 100MHz QPSK 1 RB)

FCC ID: A3LSMG977U

=\ PETEST’ MEASUREMENT REPORT

(CERTIFICATION)

w Approved by:
Quality Manager

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:

EUT Type:

01/22/2019 - 03/25/2019 | Portable Handset

Page 230 of 337

© 2019 PCTEST Engineering Laboratory, Inc.
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.

V1.0




7\ PCTEST’

EMGIREERING LASONATORY, INC,

Center Freq: 28.35 GHz Trace: Average RBW: 1 MHz

PASS Span: 250 MHz Detector: RMS ~ VBW: 3 MHz
Offset: 41.04 dB SWP Count: 100  SWP points: 1001
— Trace
40 - —— FCC Part 30.203
Freq: 28.385 GHz
¥ Level: -32.17 dBm
E Margin: -19.17 dB
g 20 -
o
=
3
g
5 01
L=
=
5 ]
=
[=]
()
=
T _20 A
m
=
5
] Y. S
_40 .
AN PCTEST
T T T T T
28.25 28.30 28.35 28.40 28.45
Frequency (GHz)
Plot 7-367. Upper Band Edge Plot (1CC 100MHz 16QAM 1 RB)
Center Freq: 28.35 GHz Trace: Average RBW: 1 MHz
PASS Span: 250 MHz Detector: RMS VBW: 3 MHz
Offset: 41.04 dB SWP Count: 100  SWP points: 1001
—— Trace
40 —— FCC Part 30.203
Freq: 28.377 GHz
v Level: -32.10 dBm
€ Margin: -19.10 dB
g 20 -
o
=
3
g
2 oA
b
=
= |
=
[=]
[
=
T 20 A
m
=
5
E T v o b4 st S -
_40 -
7\ PCTEST
T T T T T
28.25 28.30 28.35 28.40 28.45
Frequency (GHz)
Plot 7-368. Upper Band Edge Plot (1CC 100MHz 64QAM 1 RB)
. Approved by:
FCC ID: ASLSMGO77U )\ PCTEST MEASUREMENT REPORT )
SO A (CERTIFICATION) w Quality Manager
Test Report S/N: Test Dates: EUT Type:
Page 231 of 337
1M1901100003-06-R1.A3L | 01/22/2019 - 03/25/2019 | Portable Handset agesolo
© 2019 PCTEST Engineering Laboratory, Inc. V1.0

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.



PCTEST

EMGIREERING LASORATORY, INC,

PASS

Center Freq: 28.35 GHz

Span: 500 MHz
Offset: 41.04 dB

Trace: Average

Detector: RMS
SWP Count: 100

RBW: 1 MHz
VBW: 3 MHz
SWP points: 1001

—— Trace
40 7 —— FCC Part 30.203
Freq: 28.377 GHz
¥ Level: -30.86 dBm
E Margin: -17.86 dB
g 20
©
=
3
g
= 0
L=
=
=
= L |
S Y
=
L 20
m
=
=
2
18]
_40 .
N PCTEST
T T T T
28.1 28.2 28.3 28.4 28.5 28.6
Frequency (GHz)
Plot 7-369. Upper Band Edge Plot (4CC 200MHz QPSK Full RB)
Center Freq: 28.35 GHz  Trace: Average RBW: 1 MHz
PASS Span: 300 MHz Detector: RMS VBW: 3 MHz
Offset: 41.04 dB SWP Count: 100 SWP points: 1001
— Trace
40 7 —— FCC Part 30.203
Freq: 28.393 GHz
¥ Level:-22.41 dBm
E Margin: -9.41 dB
! 20
w
=
3
g
2 0-
b
=
= |
=
[=]
O
=
L —20
m
=
|
iv] A
_40 -
N PCTEST
T T T T
28.1 28.2 28.3 28.4 28.5 28.6

Frequency (GHz)

Plot 7-370. Upper Band Edge Plot (4CC 200MHz QPSK 1 RB)

FCC ID: A3LSMG977U

s\ PETEST

(CERTIFICATION)

MEASUREMENT REPORT

w Approved by:
Quality Manager

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:

01/22/2019 - 03/25/2019

EUT Type:

Portable Handset

Page 232 of 337

© 2019 PCTEST Engineering Laboratory, Inc.
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.

V1.0




7\ PCTEST’

EMGIREERING LASORATORY, INC,

PASS

Offset: 41.04 dB

Center Freq: 28.35 GHz
Span: 500 MHz

Trace: Average

Detector: RMS
SWP Count: 100

RBW: 1 MHz
VBW: 3 MHz
SWP points: 1001

—— Trace
40 7 —— FCC Part 30.203
Freq: 28.392 GHz
¥ Level: -27.52 dBm
E Margin: -14.52 dB
g 20
o
=
3
g
= 0
L=
=
g ]
=
[=]
O
=
L 20
m
=
=
8 A A
_40 .
N PCTEST
T T T T
28.1 28.2 28.3 28.4 28.5 28.6
Frequency (GHz)
Plot 7-371. Upper Band Edge Plot (4CC 200MHz 16QAM 1 RB)
Center Freq: 28.35 GHz  Trace: Average RBW: 1 MHz
PASS Span: 300 MHz Detector: RMS VBW: 3 MHz
Offset: 41.04 dB SWP Count: 100 SWP points: 1001
— Trace
40 7 —— FCC Part 30.203
Freq: 28.393 GHz
¥ Level: -30.64 dBm
E Margin: -17.64 dB
! 20
o
=
3
g
2 0-
b
=
= |
=
[=]
O
=
L —20
m
2
o ]
g X
_40 -
N PCTEST
T T T T
28.1 28.2 28.3 28.4 28.5 28.6

Frequency (GHz)

Plot 7-372. Upper Band Edge Plot (4CC 200MHz 64QAM 1 RB)

FCC ID: A3LSMG977U

s\ PETEST

MEASUREMENT REPORT

(CERTIFICATION)

w Approved by:
Quality Manager

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:
01/22/2019 - 03/25/2019

EUT Type:

Portable Handset

Page 233 of 337

© 2019 PCTEST Engineering Laboratory, Inc.
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.

V1.0




7\ PCTEST’

EMGIREERING LASORATORY, INC,

Center Freq: 28.35 GHz Trace: Average RBW: 1 MHz

PASS Span: 1000 MHz Detector: RMS ~ VBW: 3 MHz
Offset: 41.04 dB SWP Count: 100  SWP points: 2001
— Trace
40 - —— FCC Part 30.203
Freq: 28.396 GHz
¥ Level: -32.03 dBm
E Margin: -19.03 dB
g 20 -
o
=
3
g
£ 0
L=
=
5 ]
=
[=]
()
=
T 20 1
1]
=
5
0 -
_40 .
N PCTEST'
T T T T T
28.0 28.2 28.4 28.6 28.8
Frequency (GHz)
Plot 7-373. Upper Band Edge Plot (4CC 400MHz QPSK Full RB)
Center Freq: 28.35 GHz Trace: Average RBW: 1 MHz
PASS Span: 1000 MHz Detector: RMS VBW: 3 MHz
Offset: 41.04 dB SWP Count: 100  SWP points: 2001
—— Trace
40 —— FCC Part 30.203
Freq: 28.439 GHz
v Level: -26.80 dBm
€ Margin: -13.80 dB
g 20 -
o
-
3
g
2 oA
b
=
= |
=
[=]
[
=
T 20 1
1]
=
o ]
ucj § I 1 A .
_40 -
N PCTEST
T T T T T
28.0 28.2 28.4 28.6 28.8
Frequency (GHz)
Plot 7-374. Upper Band Edge Plot (4CC 400MHz QPSK 1 RB)
. Approved by:
FCC ID: ASLSMGST7U i\ PCTEST MEASUREMENT REPORT ]
SRR (CERTIFICATION) w Quality Manager
Test Report S/N: Test Dates: EUT Type:
Page 234 of 337
1M1901100003-06-R1.A3L | 01/22/2019 - 03/25/2019 | Portable Handset age £t o
© 2019 PCTEST Engineering Laboratory, Inc. V1.0

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.



7\ PCTEST’

EMGIREERING LASORATORY, INC,

PASS

Offset: 41.04 dB

Center Freq: 28.35 GHz Trace: Average
Span: 1000 MHz

Detector: RMS
SWP Count: 100

RBW: 1 MHz
VBW: 3 MHz
SWP points: 2001

—— Trace
40 7 —— FCC Part 30.203
Freq: 28.439 GHz
¥ Level:-28.16 dBm
E Margin: -15.16 dB
g 20 -
o
=
3
g
= 04
o
=
5 ]
=
[=]
[&]
=
L 20 A
m
2 v
=
] . \ e .
_40 4
N PCTEST'
T T T T T
28.0 28.2 28.4 28.6 28.8
Frequency (GHz)
Plot 7-375. Upper Band Edge Plot (4CC 400MHz 16QAM 1 RB)
Center Freq: 28.35 GHz Trace: Average RBW: 1 MHz
PASS Span: 1000 MHz Detector: RMS VBW: 3 MHz
Offset: 41.04 dB SWP Count: 100 SWP points: 2001
— Trace
40 7 —— FCC Part 30.203
Freq: 28.439 GHz
¥ Level:-31.32 dBm
E Margin: -18.32 dB
! 20 ~
o
=
3
g
2 04
U
=
= |
=
[=]
&)
=
L 20 A
m
=
=]
g X -
_40 4
N PCTEST
T T T T T
28.0 28.2 28.4 28.6 28.8

Frequency (GHz)

Plot 7-376. Upper Band Edge Plot (4CC 400MHz 64QAM 1 RB)

FCC ID: A3LSMG977U

s\ PETEST

MEASUREMENT REPORT

(CERTIFICATION)

w Approved by:
Quality Manager

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:
01/22/2019 - 03/25/2019

EUT Type:

Portable Handset

Page 235 of 337

© 2019 PCTEST Engineering Laboratory, Inc.
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.

V1.0




fr?ﬁ PCTEST

7.5.4 K Patch Band Edge

H Beam

PASS

Offset: 42.43 dB

Center Freq: 27.50 GHz Trace: Average
Span: 300 MHz

Detector: RMS
SWP Count: 100

RBW: 1 MHz
VBW: 3 MHz
SWP points: 1001

—— Trace

—— FCC Part 30.203
Freq: 27.495 GHz
¥ Level: -31.98 dBm
Margin: -18.98 dB

N PCTEST

PASS

T
27.40

Plot 7-377. Lower Band Edge Plot (1CC 50MHz QPSK Full RB)

T
27.45

Offset: 42.43 dB

T
27.50
Frequency (GHz)

Center Freq: 27.50 GHz Trace: Average
Span: 300 MHz

Detector: RMS
SWP Count: 100

T T
27.55 27.60

RBW: 1 MHz
VBW: 3 MHz
SWP points: 1001

27.65

—— Trace

—— FCC Part 30.203
Freq: 27.494 GHz
¥ Level: -28.77 dBm
Margin: -15.77 dB

N PCTEST

40 |
E
g 204
T
=
g
g
= 0_
(=
=
=
o
[=]
(8]
T —20
m
=
5
3
w
_40_
27.35
40 |
E
g 204
T
=
g
g
= 0_
(=
=
=
o
[=]
(8]
T —20
m
=
5
3
=) L)
_40_
27.35

T
27.40

T
27.45

T
27.50
Frequency (GHz)

T T
27.55 27.60

Plot 7-378. Lower Band Edge Plot (1CC 50MHz QPSK 1 RB)

27.65

FCC ID: A3LSMG977U

s\ PETEST

MEASUREMENT REPORT

(CERTIFICATION)

emtany

Approved by:
Quality Manager

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:
01/22/2019 - 03/25/2019

EUT Type:

Portable Handset

Page 236 of 337

© 2019 PCTEST Engineering Laboratory, Inc.
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.

V1.0




7\ PCTEST’

EMGIREERING LASONATORY, INC,

PASS

Span: 300 MHz

Offset: 42.43 dB

Center Freq: 27.50 GHz Trace: Average RBW: 1 MHz

Detector: RMS VBW: 3 MHz
SWP Count: 100  SWP points: 1001

—— Trace
—— FCC Part 30.203

Freq: 27.494 GHz
¥ Level: -27.88 dBm
Margin: -14.88 dB

%PCTEST

PASS

T
27.40

T
27.45

T T
27.50 27.55
Frequency (GHz)

T
27.60 27.65

Plot 7-379. Lower Band Edge Plot (1CC 50MHz 16QAM 1 RB)

Offset: 42.43 dB

Center Freq: 27.50 GHz Trace: Average RBW: 1 MHz
Span: 300 MHz

Detector: RMS VBW: 3 MHz
SWP Count: 100 SWP points: 1001

— Trace
—— FCC Part 30.203

Freq: 27.493 GHz
¥ Level: -30.64 dBm
Margin: -17.64 dB

/L/\{PCTEST

40 -
5
g 20
T
&
-
g
= 0 4
L=
=
=
=
[=]
()
& —201
m
=
=
3
m .
_40_
27.35
40 -
E
g 20
@
&
-
g
5 0_
b
=
=
=
[=]
[
& -20
m
=
5
3
(18]
_40_
27.35

T
27.40

T
27.45

T T
27.50 27.55
Frequency (GHz)

T
27.60 27.65

Plot 7-380. Lower Band Edge Plot (1CC 50MHz 64QAM 1 RB)

FCC ID: A3LSMG977U

s\ PETEST

MEASUREMENT REPORT

(CERTIFICATION)

w Approved by:
Quality Manager

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:
01/22/2019 - 03/25/2019

EUT Type:

Portable Handset

Page 237 of 337

© 2019 PCTEST Engineering Laboratory, Inc.
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.

V1.0




PCTEST

EMGIREERING LASONATORY, INC,

PASS

Center Freq: 27.50 GHz
Span: 500 MHz
Offset: 42.43 dB

Trace: Average
Detector: RMS

SWP Count: 100

RBW: 1 MHz

VBW: 3 MHz

SWP points: 1001

—— Trace 7
40 1 —— FCC Part 30.203
Freq: 27.490 GHz
¥ Level: -33.26 dBm
E Margin: -20.26 dB
% 20 ~
©
=
]
g
2 04
o
=
g I
=
[=]
Qo
3 —20 -
m
=
=]
2
w - ooy |
_40 -
N PCTEST
T T T T T
27.3 27.4 27.5 27.6 27.7
Frequency (GHz)
Plot 7-381. Lower Band Edge Plot (1CC 100MHz QPSK Full RB)
Center Freq: 27.50 GHz Trace: Average  RBW: 1 MHz
PASS Span: 300 MHz Detector: RMS VBW: 3 MHz
Offset: 42.43 dB SWP Count: 100 SWP points: 1001
—— Trace 7
40 1 —— FCC Part 30.203
Freq: 27.341 GHz
¥ Level: -33.25 dBm
E Margin: -20.25 dB
=l 20 ~
o
=
]
g
5 0 4
U
=
=
=
: [
]
& —20
m
=
=]
& - Y.
_40 -
N PCTEST
T T T T T
27.3 27.4 27.5 27.6 27.7
Frequency (GHz)
Plot 7-382. Lower Band Edge Plot (1CC 100MHz QPSK 1 RB)

(CERTIFICATION)

Quality Manager

Test Report S/N: Test Dates:
1M1901100003-06-R1.A3L 01/22/2019 - 03/25/2019

EUT Type:
Portable Handset

Page 238 of 337

© 2019 PCTEST Engineering Laboratory, Inc.

V1.0

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.




7\ PCTEST’

EMGIREERING LASONATORY, INC,

PASS

RBW: 1 MHz
VBW: 3 MHz
SWP points: 1001

Center Freq: 27.50 GHz
Span: 500 MHz
Offset: 42.43 dB

Trace: Average
Detector: RMS
SWP Count: 100

—— Trace T
40 1 —— FCC Part 30.203
Freq: 27.332 GHz
¥ Level: -33.26 dBm
E Margin: -20.26 dB
% 20
©
=
3
g
3 04
L=
=
: ]
=
[=]
]
T —20 -
™
=
=
] h 4 -
_40 -
AN PCTEST'
T T T T T
27.3 27.4 27.5 27.6 27.7
Frequency (GHz)
Plot 7-383. Lower Band Edge Plot (1CC 100MHz 16QAM 1 RB)
Center Freq: 27.50 GHz Trace: Average  RBW: 1 MHz
PASS Span: 300 MHz Detector: RMS VBW: 3 MHz
Offset: 42.43 dB SWP Count: 100 SWP points: 1001
—— Trace T
40 7 —— FCC Part 30.203
Freq: 27.348 GHz
¥ Level: -33.36 dBm
E Margin: -20.36 dB
il 20
w
=
3
g
5 0 .
b
=
=
=
: |
0
& -20
m
=
=
iv] \ \ 4
_40 _
N PCTEST
T T T T T
27.3 27.4 27.5 27.6 27.7

Frequency (GHz)

Plot 7-384. Lower Band Edge Plot (1CC 100MHz 64QAM 1 RB)

FCC ID: A3LSMG977U

s\ PETEST

MEASUREMENT REPORT
(CERTIFICATION)

emtany

Approved by:
Quality Manager

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:
01/22/2019 - 03/25/2019

EUT Type:
Portable Handset

Page 239 of 337

© 2019 PCTEST Engineering Laboratory, Inc.
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.

V1.0




PCTEST

EMGIREERING LASORATORY, INC,

PASS

Center Freq: 27.50 GHz
Span: 500 MHz
Offset: 42.21 dB

Trace: Average
Detector: RMS
SWP Count: 100

RBW: 1 MHz
VBW: 3 MHz
SWP points: 1001

—— Trace 7
40 1 —— FCC Part 30.203
Freq: 27.465 GHz
¥ Level: -31.00 dBm
E Margin: -18.00 dB
% 20 ~
T
=
]
g
= 0 4
o
=
= |
=
=]
]
T —20
©
=
=]
2
w A "’v“' b -"‘L—._- bt dnke o4
_40 4
N PCTEST
T T T T T
27.3 27.4 27.5 27.6 27.7
Frequency (GHz)
Plot 7-385. Lower Band Edge Plot (4CC 200MHz QPSK Full RB)
Center Freq: 27.50 GHz Trace: Average  RBW: 1 MHz
PASS Span: 500 MHz Detector: RMS VBW: 3 MHz
Offset: 42.21 dB SWP Count: 100 SWP points: 1001
—— Trace 7
40 1 —— FCC Part 30.203
Freq: 27.463 GHz
¥ Level: -20.81 dBm
E Margin: -7.81 dB
5 20
T
=
]
g
] 0 4
U
=
= |
=
[=]
0
T —20 |
©
=
=]
2
L
_40 4
N PCTEST
T T T T T
27.3 27.4 27.5 27.6 27.7
Frequency (GHz)
Plot 7-386. Lower Band Edge Plot (4CC 200MHz QPSK 1 RB)
FCC ID: A3LSMG977U a\ PCTEST MEASUREMENT REPORT w Approved by:

(CERTIFICATION)

Quality Manager

Test Report S/N: Test Dates:
1M1901100003-06-R1.A3L 01/22/2019 - 03/25/2019

EUT Type:
Portable Handset

Page 240 of 337

© 2019 PCTEST Engineering Laboratory, Inc.

V1.0

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.




PCTEST

EMGIREERING LASORATORY, INC,

PASS

Center Freq: 27.50 GHz
Span: 500 MHz
Offset: 42.21 dB

Trace: Average
Detector: RMS
SWP Count: 100

RBW: 1 MHz
VBW: 3 MHz
SWP points: 1001

—— Trace T
40 1 —— FCC Part 30.203
Freq: 27.463 GHz
¥ Level:-23.42 dBm
E Margin: -10.42 dB
% 20
o
=
3
g
= 0 -
L=
=
= |
=
[=]
O
=
T 201 =
m
=
=
] arnbmsrmsprsd N
_40 -
N PCTEST
T T T T T
27.3 27.4 27.5 27.6 27.7
Frequency (GHz)
Plot 7-387. Lower Band Edge Plot (4CC 200MHz 16QAM 1 RB)
Center Freq: 27.50 GHz  Trace: Average RBW: 1 MHz
PASS Span: 300 MHz Detector: RMS VBW: 3 MHz
Offset: 42.21 dB SWP Count: 100 SWP points: 1001
—— Trace T
40 1 —— FCC Part 30.203
Freq: 27.463 GHz
¥ Level: -26.07 dBm
€ Margin: -13.07 dB
% 20
o
=
3
g
] 0 -
b
=
= |
=
[=]
O
T —20
™
=
=
2
(18]
_40 -
N PCTEST
T T T T T
27.3 27.4 27.5 27.6 27.7
Frequency (GHz)
Plot 7-388. Lower Band Edge Plot (4CC 200MHz 64QAM 1 RB)
FCC ID: A3LSMG977U a\ PCTEST MEASUREMENT REPORT w Approved by:

(CERTIFICATION)

Quality Manager

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:

EUT Type:

01/22/2019 - 03/25/2019 | Portable Handset

Page 241 of 337

© 2019 PCTEST Engineering Laboratory, Inc.

V1.0

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.




PCTEST

EMGIREERING LASORATORY, INC,

PASS

Span: 1000 MHz
Offset: 42.21 dB

Center Freq: 27.50 GHz

RBW: 1 MHz
VBW: 3 MHz
SWP points: 2001

Trace: Average
Detector: RMS
SWP Count: 100

—— Trace T
40 1 —— FCC Part 30.203
Freq: 27.438 GHz
¥ Level: -32.63 dBm
E Margin: -19.63 dB
% 20
©
=
3
g
2 0
o
=
= |
=
[=]
U —— v o Bk e
T —20 -
™
=
E
g — Y.
_40 4
N PCTEST
T T T T
27.0 27.2 27.4 27.6 27.8 28.0
Frequency (GHz)
Plot 7-389. Lower Band Edge Plot (4CC 400MHz QPSK Full RB)
Center Freq: 27.50 GHz Trace: Average RBW: 1 MHz
PASS Span: 1000 MHz Detector: RMS VBW: 3 MHz
Offset: 42.21 dB SWP Count: 100  SWP points: 2001
—— Trace T
40 1 —— FCC Part 30.203
Freq: 27.413 GHz
¥ Level:-21.77 dBm
E Margin: -8.77 dB
g 201
w
=
3
g
= 0
U
=
= |
=
[=]
[
T —20
™
2
>
g - Ik I— l-.—-.-.. ey
_40 4
7\ PCTEST
T T T T
27.0 27.2 27.4 27.6 27.8 28.0
Frequency (GHz)
Plot 7-390. Lower Band Edge Plot (4CC 400MHz QPSK 1 RB)
. a\ PCTEST MEASUREMENT REPORT . Approved by:
FCC ID: A3LSMG977U PCTESY (CERTIFICATION) Pz

Quality Manager

Test Report S/N: Test Dates:
1M1901100003-06-R1.A3L 01/22/2019 - 03/25/2019

EUT Type:

Portable Handset

Page 242 of 337

© 2019 PCTEST Engineering Laboratory, Inc.

V1.0

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.




PCTEST

EMGIREERING LASORATORY, INC,

PASS

RBW: 1 MHz
VBW: 3 MHz
SWP points: 2001

Center Freq: 27.50 GHz
Span: 1000 MHz
Offset: 42.21 dB

Trace: Average
Detector: RMS
SWP Count: 100

—— Trace T
40 1 —— FCC Part 30.203
Freq: 27.413 GHz
¥ Level: -24.99 dBm
E Margin: -11.99 dB
% 20
©
=
3
g
2 04
L=
=
= |
=
[=]
]
T —20 -
: [
=
=
g e A N R
_40 -
N PCTEST
T T T T
27.0 27.2 27.4 27.6 27.8 28.0
Frequency (GHz)
Plot 7-391. Lower Band Edge Plot (4CC 400MHz 16QAM 1 RB)
Center Freq: 27.50 GHz Trace: Average  RBW: 1 MHz
PASS Span: 1000 MHz Detector: RMS VBW: 3 MHz
Offset: 42.21 dB SWP Count: 100 SWP points: 2001
—— Trace T
40 1 —— FCC Part 30.203
Freq: 27.413 GHz
¥ Level: -28.62 dBm
E Margin: -15.62 dB
) 20
w
=
3
g
g 04
b
=
= |
=
[=]
0
T —20
™
=
- S WOl R
_40 -
N PCTEST
T T T T
27.0 27.2 27.4 27.6 27.8 28.0
Frequency (GHz)
Plot 7-392. Lower Band Edge Plot (4CC 400MHz 64QAM 1 RB)
. a\ PCTEST MEASUREMENT REPORT . Approved by:
FCC ID: A3LSMG977U PCTESY (CERTIFICATION) Pz

Quality Manager

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:
01/22/2019 - 03/25/2019 | Portable Handset

EUT Type:

Page 243 of 337

© 2019 PCTEST Engineering Laboratory, Inc.

V1.0

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.




7\ PCTEST’

EMGIREERING LASONATORY, INC,

Center Freq: 28.35 GHz Trace: Average RBW: 1 MHz

PASS Span: 300 MHz Detector: RMS ~ VBW: 3 MHz
Offset: 41.68 dB SWP Count: 100 SWP points: 1001
—— Trace
40 1 —— FCC Part 30.203
Freq: 28.355 GHz
¥ Level: -31.67 dBm
E Margin: -18.67 dB
% 20
o
=
3
g
3 04
L=
=
: 1
=
[=]
O
T —20 -
™
=
=
2
18]
_40 -
AN PCTEST'
T T T T T
28.20 28.25 28.30 28.35 28.40 28.45 28.50
Frequency (GHz)
Plot 7-393. Upper Band Edge Plot (1CC 50MHz QPSK Full RB)
Center Freq: 28.35 GHz  Trace: Average RBW: 1 MHz
PASS Span: 300 MHz Detector: RMS VBW: 3 MHz
Offset: 41.68 dB SWP Count: 100 SWP points: 1001
— Trace
40 -
—— FCC Part 30.203
Freq: 28.361 GHz
¥ Level: -26.86 dBm
€ Margin: -13.86 dB
g 20
o
=
3
g
g 04
b
: |
=
=
[=]
O
E =20 1
o A 4
=
2
| " - ——
_40 -
N PCTEST
T T T T T
28.20 28.25 28.30 28.35 28.40 28.45 28.50
Frequency (GHz)
Plot 7-394. Upper Band Edge Plot (1CC 50MHz QPSK 1 RB)
. Approved by:
FCC ID: A3LSMG977U “\ PCTEST MEASUREMENT REPORT .
SO A (CERTIFICATION) w Quality Manager
Test Report S/N: Test Dates: EUT Type:
P 244 of 337
1M1901100003-06-R1.A3L | 01/22/2019 - 03/25/2019 | Portable Handset age st o
© 2019 PCTEST Engineering Laboratory, Inc. V1.0

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.



7\ PCTEST’

EMGIREERING LASONATORY, INC,

PASS

Offset: 41.68 dB

Center Freq: 28.35 GHz Trace: Average
Span: 300 MHz

Detector: RMS
SWP Count: 100

RBW: 1 MHz
VBW: 3 MHz
SWP points: 1001

— Trace
40 1 —— FCC Part 30.203
Freq: 28.362 GHz
¥ Level: -27.13 dBm
E Margin: -14.13 dB
% 20+
]
=
g
g
2 0
o
: 1
=
=
=]
0
5 —20 -
™
=
=
2
w s N
_40 4
A\ PCTEST
T T T T T
28.20 28.25 28.30 28.35 28.40 28.45 28.50
Frequency (GHz)
Plot 7-395. Upper Band Edge Plot (1CC 50MHz 16QAM 1 RB)
Center Freq: 28.35 GHz Trace: Average RBW: 1 MHz
PASS Span: 300 MHz Detector: RMS VBW: 3 MHz
Offset: 41.68 dB SWP Count: 100 SWP points: 1001
—— Trace
40 1 —— FCC Part 30.203
Freq: 28.361 GHz
¥ Level: -30.41 dBm
E Margin: -17.41 dB
5 204
o
=
3
g
g 0 -
U
: |
=
=
[=]
0
E —-20 1
m
2
5 v
2
o peteril ne
_40 -
N PCTEST
T T T T T
28.20 28.25 28.30 28.35 28.40 28.45 28.50

Frequency (GHz)

Plot 7-396. Upper Band Edge Plot (1CC 50MHz 64QAM 1 RB)

FCC ID: A3LSMG977U

s\ PETEST

MEASUREMENT REPORT

(CERTIFICATION)

emtany

Approved by:
Quality Manager

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:
01/22/2019 - 03/25/2019

EUT Type:

Portable Handset

Page 245 of 337

© 2019 PCTEST Engineering Laboratory, Inc.
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.

V1.0




7\ PCTEST’

EMGIREERING LASONATORY, INC,

PASS

Offset: 41.68 dB

Center Freq: 28.35 GHz
Span: 500 MHz

Trace: Average

Detector: RMS
SWP Count: 100

RBW: 1 MHz
VBW: 3 MHz
SWP points: 1001

— Trace
40 1 —— FCC Part 30.203
Freq: 28.366 GHz
¥ Level: -34.17 dBm
E Margin: -21.17 dB
% 20
]
=
]
g
2 0
o
=
: T
=
=]
0
T —20
™
=
=]
i) Y . "
_40 4
A\ PCTEST
T T T T
28.1 28.2 28.3 28.4 28.5 28.6
Frequency (GHz)
Plot 7-397. Upper Band Edge Plot (1CC 100MHz QPSK Full RB)
Center Freq: 28.35 GHz Trace: Average RBW: 1 MHz
PASS Span: 500 MHz Detector: RMS VBW: 3 MHz
Offset: 41.68 dB SWP Count: 100 SWP points: 1001
—— Trace
40 1 —— FCC Part 30.203
Freq: 28.377 GHz
¥ Level: -34.46 dBm
E Margin: -21.46 dB
5 20
o
=
]
g
g 0 -
U
: |
=
=
[=]
0
5 —20
m
=
=]
iv] . i 4 -
_40 -
N PCTEST
T T T T
28.1 28.2 28.3 28.4 28.5 28.6

Frequency (GHz)

Plot 7-398. Upper Band Edge Plot (1CC 100MHz QPSK 1 RB)

FCC ID: A3LSMG977U

s\ PETEST

MEASUREMENT REPORT

(CERTIFICATION)

w Approved by:
Quality Manager

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:
01/22/2019 - 03/25/2019

EUT Type:

Portable Handset

Page 246 of 337

© 2019 PCTEST Engineering Laboratory, Inc.
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.

V1.0




PCTEST

EMGIREERING LASONATORY, INC,

PASS

Offset: 41.68 dB

Center Freq: 28.35 GHz
Span: 500 MHz

Trace: Average

Detector: RMS
SWP Count: 100

RBW: 1 MHz
VBW: 3 MHz
SWP points: 1001

—— Trace
40 1 —— FCC Part 30.203
Freq: 28.387 GHz
¥ Level: -34.50 dBm
E Margin: -21.50 dB
% 20
©
=
]
g
2 0
o
: |
=
=
[=]
Qo
5 —20 -
™
=
=]
i) h 4 oo o
_40 4
A\ PCTEST
T T T T
28.1 28.2 28.3 28.4 28.5 28.6
Frequency (GHz)
Plot 7-399. Upper Band Edge Plot (1CC 100MHz 16QAM 1 RB)
Center Freq: 28.35 GHz Trace: Average  RBW: 1 MHz
PASS Span: 300 MHz Detector: RMS VBW: 3 MHz
Offset: 41.68 dB SWP Count: 100 SWP points: 1001
—— Trace
40 1 —— FCC Part 30.203
Freq: 28.382 GHz
¥ Level: -34.71 dBm
E Margin: -21.71 dB
5 20
o
=
]
g
g 0 -
U
: |
=
=
[=]
]
5 —20
m
=
=]
i) e
_40 -
N PCTEST
T T T T
28.1 28.2 28.3 28.4 28.5 28.6

Frequency (GHz)

Plot 7-400. Upper Band Edge Plot (1CC 100MHz 64QAM 1 RB)

FCC ID: A3LSMG977U

s\ PETEST

MEASUREMENT REPORT

(CERTIFICATION)

w Approved by:
Quality Manager

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:
01/22/2019 - 03/25/2019

EUT Type:

Portable Handset

Page 247 of 337

© 2019 PCTEST Engineering Laboratory, Inc.
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.

V1.0




7\ PCTEST’

EMGIREERING LASORATORY, INC,

PASS

Center Freq: 28.35 GHz Trace: Average
Span: 500 MHz Detector: RMS
Offset: 41.14 dB SWP Count: 100

RBW: 1 MHz
VBW: 3 MHz
SWP points: 1001

— Trace
40 1 —— FCC Part 30.203
Freq: 28.401 GHz
¥ Level: -34.39 dBm
E Margin: -21.39 dB
% 20+
]
=
g
g
2 0
o
=
=
5 |
S Y
5 —20 -
™
=
=
g Y
_40 4
N PCTEST
T T T T
28.1 28.2 28.3 28.4 28.5 28.6
Frequency (GHz)
Plot 7-401. Upper Band Edge Plot (4CC 200MHz QPSK Full RB)
Center Freq: 28.35 GHz Trace: Average RBW: 1 MHz
PASS Span: 500 MHz Detector: RMS VBW: 3 MHz
Offset: 41.14 dB SWP Count: 100 SWP points: 1001
—— Trace
40 1 —— FCC Part 30.203
Freq: 28.442 GHz
¥ Level: -28.22 dBm
E Margin: -15.22 dB
5 204
o
=
3
g
g 0 -
U
: ]
=
=
[=]
0
5 —20
m
=
=
2
L
_40 -
N PCTEST
T T T T
28.1 28.2 28.3 28.4 28.5 28.6

Frequency (GHz)

Plot 7-402. Upper Band Edge Plot (4CC 200MHz QPSK 1 RB)

FCC ID: A3LSMG977U

=\ PETEST’ MEASUREMENT REPORT

(CERTIFICATION)

emtany

Approved by:
Quality Manager

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:

EUT Type:

01/22/2019 - 03/25/2019 | Portable Handset

Page 248 of 337

© 2019 PCTEST Engineering Laboratory, Inc.
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.

V1.0




7\ PCTEST’

EMGIREERING LASORATORY, INC,

PASS

Offset: 41.14 dB

Center Freq: 28.35 GHz
Span: 500 MHz

Trace: Average

Detector: RMS
SWP Count: 100

RBW: 1 MHz
VBW: 3 MHz
SWP points: 1001

— Trace
40 1 —— FCC Part 30.203
Freq: 28.442 GHz
¥ Level: -32.63 dBm
E Margin: -19.63 dB
% 20+
]
=
g
g
2 0
o
: |
=
=
=]
0
5 —20 -
™
=
=
2
w Sacrntsrns o]
_40 4
N PCTEST
T T T T
28.1 28.2 28.3 28.4 28.5 28.6
Frequency (GHz)
Plot 7-403. Upper Band Edge Plot (4CC 200MHz 16QAM 1 RB)
Center Freq: 28.35 GHz Trace: Average RBW: 1 MHz
PASS Span: 500 MHz Detector: RMS VBW: 3 MHz
Offset: 41.14 dB SWP Count: 100 SWP points: 1001
—— Trace
40 1 —— FCC Part 30.203
Freq: 28.390 GHz
¥ Level: -34.26 dBm
E Margin: -21.26 dB
5 204
o
=
3
g
g 0 -
U
: ]
=
=
[=]
0
5 —20
m
=
=
2
i oy o
_40 -
N PCTEST
T T T T
28.1 28.2 28.3 28.4 28.5 28.6

Frequency (GHz)

Plot 7-404. Upper Band Edge Plot (4CC 200MHz 64QAM 1 RB)

FCC ID: A3LSMG977U

s\ PETEST

MEASUREMENT REPORT

(CERTIFICATION)

w Approved by:
Quality Manager

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:
01/22/2019 - 03/25/2019

EUT Type:

Portable Handset

Page 249 of 337

© 2019 PCTEST Engineering Laboratory, Inc.
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.

V1.0




PCTEST

EMGIREERING LASORATORY, INC,

PASS

Center Freq: 28.35 GHz
Span: 1000 MHz
Offset: 41.14 dB

Trace: Average
Detector: RMS
SWP Count: 100

RBW: 1 MHz
VBW: 3 MHz
SWP points: 2001

—— Trace
40 1 —— FCC Part 30.203
Freq: 28.391 GHz
¥ Level: -34.61 dBm
E Margin: -21.61 dB
% 20
©
=
]
g
2 0
o
: |
=
=
[=]
Qo
5 —20 -
™
=
=]
i) o o "
_40 4
N PCTEST'
T T T T T
28.0 28.2 28.4 28.6 28.8
Frequency (GHz)
Plot 7-405. Upper Band Edge Plot (4CC 400MHz QPSK Full RB)
Center Freq: 28.35 GHz Trace: Average  RBW: 1 MHz
PASS Span: 1000 MHz Detector: RMS VBW: 3 MHz
Offset: 41.14 dB SWP Count: 100 SWP points: 2001
—— Trace
40 1 —— FCC Part 30.203
Freq: 28.438 GHz
¥ Level: -29.36 dBm
E Margin: -16.36 dB
5 20
o
=
]
g
g 0 -
U
: |
=
=
[=]
]
g 201
m
=
=]
g FOS O O
_40 -
N PCTEST
T T T T T
28.0 28.2 28.4 28.6 28.8
Frequency (GHz)
Plot 7-406. Upper Band Edge Plot (4CC 400MHz QPSK 1 RB)
FCC ID: A3LSMG977U a\ PCTEST MEASUREMENT REPORT w Approved by:

(CERTIFICATION)

Quality Manager

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:

01/22/2019 - 03/25/2019

EUT Type:
Portable Handset

Page 250 of 337

© 2019 PCTEST Engineering Laboratory, Inc.

V1.0

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.




PCTEST

EMGIREERING LASORATORY, INC,

PASS

Center Freq: 28.35 GHz
Span: 1000 MHz
Offset: 41.14 dB

Trace: Average
Detector: RMS
SWP Count: 100

RBW: 1 MHz
VBW: 3 MHz
SWP points: 2001

— Trace
40 1 —— FCC Part 30.203
Freq: 28.439 GHz
¥ Level: -30.52 dBm
E Margin: -17.52 dB
% 20
]
=
]
g
2 0
o
: |
=
=
=]
0
S —20
™
=
=]
Z R R .
_40 4
N PCTEST'
T T T T T
28.0 28.2 28.4 28.6 28.8
Frequency (GHz)
Plot 7-407. Upper Band Edge Plot (4CC 400MHz 16QAM 1 RB)
Center Freq: 28.35 GHz Trace: Average  RBW: 1 MHz
PASS Span: 1000 MHz Detector: RMS VBW: 3 MHz
Offset: 41.14 dB SWP Count: 100 SWP points: 2001
—— Trace
40 1 —— FCC Part 30.203
Freq: 28.439 GHz
¥ Level: -33.34 dBm
€ Margin: -20.34 dB
o 204
2
o
=
]
@
= 01
=
U
- -
=
=
[=]
0
E =20 ~
m
=
>
g WO { R -
—40 -
N PCTEST
T T T T T
28.0 28.2 28.4 28.6 28.8
Frequency (GHz)
Plot 7-408. Upper Band Edge Plot (4CC 400MHz 64QAM 1 RB)
FCC ID: A3LSMG977U a\ PCTEST MEASUREMENT REPORT w Approved by:

(CERTIFICATION)

Quality Manager

Test Report S/N: Test Dates:
1M1901100003-06-R1.A3L 01/22/2019 - 03/25/2019

EUT Type:
Portable Handset

Page 251 of 337

© 2019 PCTEST Engineering Laboratory, Inc.

V1.0

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.




PCTEST

EMGIREERING LASONATORY, INC,

V Beam
Center Freq: 27.30 GHz Trace: Average RBW: 1 MHz
PASS Span: 300 MHz Detector: RMS ~ VBW: 3 MHz
Offset: 43.50 dB SWP Count: 100  SWP points: 1001
—— Trace a
40 7 —— FCC Part 30.203
Freq: 27.495 GHz
¥ Level:-31.36 dBm
E‘ Margin: -18.36 dB
g 204
]
=
g
g
= 0
o
=
5 I
=
[=]
]
=
L 20
(4]
=
5
z
18] oy p—
_40 4
N PCTEST
T T T T T
27.35 27.40 27.45 27.50 27.55 27.60 27.65
Frequency (GHz)
Plot 7-409. Lower Band Edge Plot (1CC 50MHz QPSK Full RB)
Center Freq: 27.50 GHz Trace: Average RBW: 1 MHz
PASS Span: 300 MHz Detector: RMS  VBW: 3 MHz
Offset: 43.50 dB SWP Count: 100  SWP points: 1001
— Trace 7
40 7 —— FCC Part 30.203
Freq: 27.493 GHz
¥ Level: -27.94 dBm
3 Margin: -14.94 dB
g 20 A
©
=
g
g
S 0-
o
=
5 I
=
[=]
]
=
S 20
g
z v
i . . PV S
_40 4
A\ PCTEST
T T T T T
27.35 27.40 27.45 27.50 27.55 27.60 27.65

Frequency (GHz)

Plot 7-410. Lower Band Edge Plot (1CC 50MHz QPSK 1 RB)

FCC ID: A3LSMG977U

s\ PETEST

MEASUREMENT REPORT

(CERTIFICATION)

w Approved by:
Quality Manager

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:
01/22/2019 - 03/25/2019

EUT Type:

Portable Handset

Page 252 of 337

© 2019 PCTEST Engineering Laboratory, Inc.
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.

V1.0




7\ PCTEST’

EMGIREERING LASONATORY, INC,

PASS

Span: 300 MHz

Offset: 43.50 dB

Center Freq: 27.50 GHz Trace: Average RBW: 1 MHz

Detector: RMS VBW: 3 MHz
SWP Count: 100  SWP points: 1001

—— Trace T
40 7 —— FCC Part 30.203
Freq: 27.493 GHz
¥ Level: -28.81 dBm
E Margin: -15.81 dB
g 20
©
=
3
g
= 0
L=
=
: [
=
[=]
]
=
L 20
m
=
=
2
1] - ~ e
_40 .
AN PCTEST'
T T T T T
27.35 27.40 27.45 27.50 27.55 27.60 27.65
Frequency (GHz)
Plot 7-411. Lower Band Edge Plot (1CC 50MHz 16QAM 1 RB)
Center Freq: 27.50 GHz Trace: Average  RBW: 1 MHz
PASS Span: 300 MHz Detector: RMS VBW: 3 MHz
Offset: 43.50 dB SWP Count: 100 SWP points: 1001
—— Trace T
40 7 —— FCC Part 30.203
Freq: 27.494 GHz
¥ Level: -29.83 dBm
E Margin: -16.83 dB
! 20
w
=
3
g
2 0-
b
=
=
=
: I
0
=
L —20
m
=
=
2
i} " -
_40 -
N PCTEST
T T T T T
27.35 27.40 27.45 27.50 27.55 27.60 27.65

Frequency (GHz)

Plot 7-412. Lower Band Edge Plot (1CC 50MHz 64QAM 1 RB)

FCC ID: A3LSMG977U

s\ PETEST

MEASUREMENT REPORT

(CERTIFICATION)

w Approved by:
Quality Manager

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:
01/22/2019 - 03/25/2019

EUT Type:

Portable Handset

Page 253 of 337

© 2019 PCTEST Engineering Laboratory, Inc.
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.

V1.0




PCTEST

EMGIREERING LASONATORY, INC,

PASS

RBW: 1 MHz
VBW: 3 MHz
SWP points: 1001

Center Freq: 27.50 GHz
Span: 500 MHz
Offset: 43.50 dB

Trace: Average
Detector: RMS
SWP Count: 100

—— Trace T
40 7 —— FCC Part 30.203
Freq: 27.358 GHz
¥ Level: -31.95 dBm
E Margin: -18.95 dB
g 20
©
=
3
g
= 0
L=
=
g i
2 —
[=]
O
=
L 20
m
=
=
] - X, N
_40 .
AN PCTEST'
T T T T T
27.3 27.4 27.5 27.6 27.7
Frequency (GHz)
Plot 7-413. Lower Band Edge Plot (1CC 100MHz QPSK Full RB)
Center Freq: 27.50 GHz  Trace: Average RBW: 1 MHz
PASS Span: 300 MHz Detector: RMS VBW: 3 MHz
Offset: 43.50 dB SWP Count: 100 SWP points: 1001
—— Trace T
40 7 —— FCC Part 30.203
Freq: 27.346 GHz
¥ Level: -31.96 dBm
E Margin: -18.96 dB
! 20
w
=
3
g
2 0-
b
=
=
=
: |
O
=
L —20
m
=
=
iv] . L X v
_40 -
N PCTEST
T T T T T
27.3 27.4 27.5 27.6 27.7

Frequency (GHz)

Plot 7-414. Lower Band Edge Plot (1CC 100MHz QPSK 1 RB)

FCC ID: A3LSMG977U

s\ PETEST

MEASUREMENT REPORT
(CERTIFICATION)

emtany

Approved by:
Quality Manager

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:
01/22/2019 - 03/25/2019

EUT Type:
Portable Handset

Page 254 of 337

© 2019 PCTEST Engineering Laboratory, Inc.
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.

V1.0




PCTEST

EMGIREERING LASONATORY, INC,

PASS

Center Freq: 27.50 GHz
Span: 500 MHz
Offset: 43.50 dB

Trace: Average
Detector: RMS
SWP Count: 100

RBW: 1 MHz
VBW: 3 MHz
SWP points: 1001

—— Trace T
40 1 —— FCC Part 30.203
Freq: 27.318 GHz
¥ Level: -32.22 dBm
E Margin: -19.22 dB
g 20
o
>
3
g
= 0
L=
=
5 i
=
[=]
[&]
=
L 20
o
=
=
Llc-lr ot b4 " N . e
_40 .
N PCTEST
T T T T T
27.3 27.4 27.5 27.6 27.7
Frequency (GHz)
Plot 7-415. Lower Band Edge Plot (1CC 100MHz 16QAM 1 RB)
Center Freq: 27.50 GHz Trace: Average RBW: 1 MHz
PASS Span: 300 MHz Detector: RMS VBW: 3 MHz
Offset: 43.50 dB SWP Count: 100 SWP points: 1001
—— Trace T
40 1 —— FCC Part 30.203
Freq: 27.378 GHz
¥ Level:-32.10 dBm
E Margin: -19.10 dB
) 20
o
>
3
g
2 04
b
=
=
=
: |
&)
=
L —20
o
=
=
E PP S SRV h 4 et .
_40 -
N PCTEST
T T T T T
27.3 27.4 27.5 27.6 27.7
Frequency (GHz)
Plot 7-416. Lower Band Edge Plot (1CC 100MHz 64QAM 1 RB)

(CERTIFICATION)

Quality Manager

Test Report S/N: Test Dates:
1M1901100003-06-R1.A3L 01/22/2019 - 03/25/2019

EUT Type:
Portable Handset

Page 255 of 337

© 2019 PCTEST Engineering Laboratory, Inc.

V1.0

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.




PCTEST

EMGIREERING LASORATORY, INC,

PASS

Center Freq: 27.50 GHz
Span: 500 MHz
Offset: 43.12 dB

Trace: Average
Detector: RMS
SWP Count: 100

RBW: 1 MHz
VBW: 3 MHz
SWP points: 1001

—— Trace 7
40 1 —— FCC Part 30.203
Freq: 27.464 GHz
¥ Level: -30.81 dBm
E Margin: -17.81 dB
% 20 ~
©
=
]
g
2 04
o
=
= |
=
[=]
Qo
3 —20 -
m
=
=]
o i,
w It Ay et ey w
_40 -
N PCTEST
T T T T T
27.3 27.4 27.5 27.6 27.7
Frequency (GHz)
Plot 7-417. Lower Band Edge Plot (4CC 200MHz QPSK Full RB)
Center Freq: 27.50 GHz Trace: Average  RBW: 1 MHz
PASS Span: 300 MHz Detector: RMS VBW: 3 MHz
Offset: 43.12 dB SWP Count: 100 SWP points: 1001
—— Trace 7
40 1 —— FCC Part 30.203
Freq: 27.463 GHz
¥ Level: -21.34 dBm
E Margin: -8.34 dB
=l 20 ~
o
=
]
g
5 0 4
U
=
= |
=
[=]
]
& —20
m
=
=]
2
L
_40 -
N PCTEST
T T T T T
27.3 27.4 27.5 27.6 27.7
Frequency (GHz)
Plot 7-418. Lower Band Edge Plot (4CC 200MHz QPSK 1 RB)

(CERTIFICATION)

Quality Manager

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:

01/22/2019 - 03/25/2019

EUT Type:
Portable Handset

Page 256 of 337

© 2019 PCTEST Engineering Laboratory, Inc.

V1.0

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.




PCTEST

EMGIREERING LASORATORY, INC,

PASS

Center Freq: 27.50 GHz
Span: 500 MHz
Offset: 43.12 dB

Trace: Average
Detector: RMS
SWP Count: 100

RBW: 1 MHz
VBW: 3 MHz
SWP points: 1001

—— Trace T
40 7 —— FCC Part 30.203
Freq: 27.463 GHz
¥ Level:-24.12 dBm
E Margin: -11.12 dB
% 20
©
=
3
g
= 04
L=
=
= |
=
[=]
]
& —201
m
=
=
I.IC.IT > Asmay - M A
_40 -
N PCTEST
T T T T T
27.3 27.4 27.5 27.6 27.7
Frequency (GHz)
Plot 7-419. Lower Band Edge Plot (4CC 200MHz 16QAM 1 RB)
Center Freq: 27.50 GHz Trace: Average  RBW: 1 MHz
PASS Span: 300 MHz Detector: RMS VBW: 3 MHz
Offset: 43.12 dB SWP Count: 100 SWP points: 1001
—— Trace T
40 7 —— FCC Part 30.203
Freq: 27.463 GHz
¥ Level: -29.33 dBm
E Margin: -16.33 dB
il 20
w
=
3
g
5 0 .
b
=
= |
=
[=]
0
& -20
m
=
=
2
o T Y
_40 _
N PCTEST
T T T T T
27.3 27.4 27.5 27.6 27.7

Frequency (GHz)

Plot 7-420. Lower Band Edge Plot (4CC 200MHz 64QAM 1 RB)

FCC ID: A3LSMG977U

s\ PETEST

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

emtany

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:
01/22/2019 - 03/25/2019

EUT Type:
Portable Handset

Page 257 of 337

© 2019 PCTEST Engineering Laboratory, Inc.
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.

V1.0




PCTEST

EMGIREERING LASORATORY, INC,

PASS

Center Freq: 27.50 GHz
Span: 1000 MHz
Offset: 43.12 dB

Detector: RMS
SWP Count: 10

Trace: Average

RBW: 1 MHz
VBW: 3 MHz
0 SWP points: 2001

—— Trace T
40 7 —— FCC Part 30.203
Freq: 27.357 GHz
¥ Level: -31.94 dBm
E Margin: -18.94 dB
% 20
©
=
3
g
= 04
o
=
= |
=
[=]
()
& —201 —
m
=
E
] . - - b A
_40 -
N PCTEST
T T T
27.0 27.2 27.4 27.6 27.8 28.0
Frequency (GHz)
Plot 7-421. Lower Band Edge Plot (4CC 400MHz QPSK Full RB)
Center Freq: 27.50 GHz Trace: Average RBW: 1 MHz
PASS Span: 1000 MHz Detector: RMS VBW: 3 MHz
Offset: 43.12 dB SWP Count: 100  SWP points: 2001
—— Trace T
40 7 —— FCC Part 30.203
Freq: 27.413 GHz
¥ Level: -24.89 dBm
E Margin: -11.89 dB
g 204
w
=
3
g
5 0 4
U
=
= |
=
[=]
[
& -20
m
s I
>
& v s l_. oy
_40 -
7\ PCTEST
T T T
27.0 27.2 27.4 27.6 27.8 28.0
Frequency (GHz)
Plot 7-422. Lower Band Edge Plot (4CC 400MHz QPSK 1 RB)
. a\ PCTEST MEASUREMENT REPORT . Approved by:
FCC ID: A3LSMG977U PCTESY (CERTIFICATION) Pz

Quality Manager

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:

01/22/2019 - 03/25/2019

EUT Type:
Portable Handset

Page 258 of 337

© 2019 PCTEST Engineering Laboratory, Inc.

V1.0

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.




PCTEST

EMGIREERING LASORATORY, INC,

PASS

Center Freq: 27.50 GHz
Span: 1000 MHz
Offset: 43.12 dB

Detector: RMS
SWP Count: 10

Trace: Average

RBW: 1 MHz
VBW: 3 MHz
0 SWP points: 2001

— Trace 7
40 1 —— FCC Part 30.203
Freq: 27.412 GHz
¥ Level: -26.96 dBm
E Margin: -13.96 dB
% 20 ~
©
=
]
g
= 04
o
=
= |
=
[=]
Qo
& —201
m
= v
2 l
g v Pusasepeioupets A FRRRR L
_40 -
N PCTEST
T T T
27.0 27.2 27.4 27.6 27.8 28.0
Frequency (GHz)
Plot 7-423. Lower Band Edge Plot (4CC 400MHz 16QAM 1 RB)
Center Freq: 27.50 GHz Trace: Average  RBW: 1 MHz
PASS Span: 1000 MHz Detector: RMS VBW: 3 MHz
Offset: 43.12 dB SWP Count: 100 SWP points: 2001
— Trace 7
40 1 —— FCC Part 30.203
Freq: 27.413 GHz
¥ Level: -30.46 dBm
E Margin: -17.46 dB
il 20 ~
o
=
]
g
5 0 4
U
=
= |
=
[=]
]
& -20
m
=
>
g e . NV} AN
_40 -
N PCTEST
T T T
27.0 27.2 27.4 27.6 27.8 28.0
Frequency (GHz)
Plot 7-424. Lower Band Edge Plot (4CC 400MHz 64QAM 1 RB)
. A d by:
FCC ID: A3LSMG977U 7 PGT"T‘ MEASUREMENT REPORT w pproved by

(CERTIFICATION)

Quality Manager

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:

01/22/2019 - 03/25/2019

EUT Type:
Portable Handset

Page 259 of 337

© 2019 PCTEST Engineering Laboratory, Inc.

V1.0

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.




7\ PCTEST’

EMGIREERING LASONATORY, INC,

PASS

Center Freq: 28.35 GHz
Span: 300 MHz

Offset: 44.43 dB

Trace: Average
Detector: RMS
SWP Count: 100

RBW: 1 MHz
VBW: 3 MHz
SWP points: 1001

—— Trace
40 7 —— FCC Part 30.203
Freq: 28.355 GHz
¥ Level: -29.25 dBm
E Margin: -16.25 dB
g 20 -
o
=
3
g
= 04
o
=
5 1
=
[=]
[&]
=
L 20 A
m
=
=]
2
w w "
_40 4
AN PCTEST'
T T T T T
28.20 28.25 28.30 28.35 28.40 28.45 28.50
Frequency (GHz)
Plot 7-425. Upper Band Edge Plot (1CC 50MHz QPSK Full RB)
Center Freq: 28.35 GHz Trace: Average RBW: 1 MHz
PASS Span: 300 MHz Detector: RMS VBW: 3 MHz
Offset: 44.43 dB SWP Count: 100 SWP points: 1001
— Trace
40 7 —— FCC Part 30.203
Freq: 28.362 GHz
¥ Level:-26.18 dBm
E Margin: -13.18 dB
! 20
o
=
3
g
2 04
U
=
=
=
: 1
&)
=
L 20 A
m
=
>
g | Ao -
_40 4
N PCTEST
T T T T T
28.20 28.25 28.30 28.35 28.40 28.45 28.50

Frequency (GHz)

Plot 7-426. Upper Band Edge Plot (1CC 50MHz QPSK 1 RB)

FCC ID: A3LSMG977U

s\ PETEST

MEASUREMENT REPORT

(CERTIFICATION)

w Approved by:
Quality Manager

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:
01/22/2019 - 03/25/2019

EUT Type:

Portable Handset

Page 260 of 337

© 2019 PCTEST Engineering Laboratory, Inc.
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.

V1.0




7\ PCTEST’

EMGIREERING LASONATORY, INC,

PASS

Offset: 44.43 dB

Center Freq: 28.35 GHz Trace: Average
Span: 300 MHz

Detector: RMS
SWP Count: 100

RBW: 1 MHz
VBW: 3 MHz
SWP points: 1001

—— Trace
40 7 —— FCC Part 30.203
Freq: 28.361 GHz
¥ Level: -27.36 dBm
E Margin: -14.36 dB
g 20 -
o
=
3
g
= 04
o
=
5 1
=
[=]
[&]
=
L 20 A
m
=
=]
2
18] P, - A,
_40 4
AN PCTEST'
T T T T T
28.20 28.25 28.30 28.35 28.40 28.45 28.50
Frequency (GHz)
Plot 7-427. Upper Band Edge Plot (1CC 50MHz 16QAM 1 RB)
Center Freq: 28.35 GHz Trace: Average RBW: 1 MHz
PASS Span: 300 MHz Detector: RMS VBW: 3 MHz
Offset: 44.43 dB SWP Count: 100 SWP points: 1001
— Trace
40 7 —— FCC Part 30.203
Freq: 28.362 GHz
¥ Level:-28.59 dBm
E Margin: -15.59 dB
! 20
o
=
3
g
2 04
U
=
=
=
: 1
&)
=
L 20 A
m
=
>
g W
_40 4
N PCTEST
T T T T T
28.20 28.25 28.30 28.35 28.40 28.45 28.50

Frequency (GHz)

Plot 7-428. Upper Band Edge Plot (1CC 50MHz 64QAM 1 RB)

FCC ID: A3LSMG977U

s\ PETEST

MEASUREMENT REPORT

(CERTIFICATION)

w Approved by:
Quality Manager

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:
01/22/2019 - 03/25/2019

EUT Type:

Portable Handset

Page 261 of 337

© 2019 PCTEST Engineering Laboratory, Inc.
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.

V1.0




7\ PCTEST’

EMGIREERING LASONATORY, INC,

PASS

Center Freq: 28.35 GHz
Span: 500 MHz

Offset: 44.43 dB

Trace: Average
Detector: RMS
SWP Count: 100

RBW: 1 MHz
VBW: 3 MHz
SWP points: 1001

— Trace
40 1 —— FCC Part 30.203
Freq: 28.374 GHz
¥ Level: -31.54 dBm
E Margin: -18.54 dB
g 20 |
]
=
g
g
= 0~
o
=
g i
=
=]
0
IS
@£ —204
m
=
=
g _— b4 N -
_40 4
A\ PCTEST
T T
28.1 28.2 28.3 28.5 28.6
Frequency (GHz)
Plot 7-429. Upper Band Edge Plot (1CC 100MHz QPSK Full RB)
Center Freq: 28.35 GHz Trace: Average RBW: 1 MHz
PASS Span: 500 MHz Detector: RMS VBW: 3 MHz
Offset: 44.43 dB SWP Count: 100 SWP points: 1001
—— Trace
40 1 —— FCC Part 30.203
Freq: 28.390 GHz
¥ Level: -31.75 dBm
E Margin: -18.75 dB
! 20+
o
=
3
g
2 04
U
=
=
=
: i
0
=
£ —20 4
m
=
=
g - A
_40 4
N PCTEST
T T
28.1 28.2 28.3 28.5 28.6

Frequency (GHz)

Plot 7-430. Upper Band Edge Plot (1CC 100MHz QPSK 1 RB)

FCC ID: A3LSMG977U

s\ PETEST

MEASUREMENT REPORT

(CERTIFICATION)

emtany

Approved by:
Quality Manager

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:
01/22/2019 - 03/25/2019

EUT Type:

Portable Handset

Page 262 of 337

© 2019 PCTEST Engineering Laboratory, Inc.
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.

V1.0




7\ PCTEST’

EMGIREERING LASORATORY, INC,

PASS

Offset: 44.43 dB

Center Freq: 28.35 GHz
Span: 500 MHz

Trace: Average

Detector: RMS
SWP Count: 100

RBW: 1 MHz
VBW: 3 MHz
SWP points: 1001

—— Trace
40 7 —— FCC Part 30.203
Freq: 28.397 GHz
¥ Level: -31.68 dBm
E Margin: -18.68 dB
g 20
o
>
3
g
= 04
o
=
5 ]
=
[=]
[&]
=
L 20 A
o
=
=]
i i P -
_40 4
N PCTEST
T T T T
28.1 28.2 28.3 28.4 28.5 28.6
Frequency (GHz)
Plot 7-431. Upper Band Edge Plot (1CC 100MHz 16QAM 1 RB)
Center Freq: 28.35 GHz Trace: Average RBW: 1 MHz
PASS Span: 300 MHz Detector: RMS VBW: 3 MHz
Offset: 44.43 dB SWP Count: 100 SWP points: 1001
— Trace
40 7 —— FCC Part 30.203
Freq: 28.387 GHz
¥ Level:-31.93 dBm
E Margin: -18.93 dB
! 20
o
>
3
g
2 04
U
=
=
=
: ]
&)
=
L 20 A
o
=
=]
i A h 4
_40 4
N PCTEST
T T T T
28.1 28.2 28.3 28.4 28.5 28.6

Frequency (GHz)

Plot 7-432. Upper Band Edge Plot (1CC 100MHz 64QAM 1 RB)

FCC ID: A3LSMG977U

s\ PETEST

MEASUREMENT REPORT

(CERTIFICATION)

w Approved by:
Quality Manager

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:
01/22/2019 - 03/25/2019

EUT Type:

Portable Handset

Page 263 of 337

© 2019 PCTEST Engineering Laboratory, Inc.
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.

V1.0




7\ PCTEST’

EMGIREERING LASORATORY, INC,

PASS

Center Freq: 28.35 GHz Trace: Average
Span: 500 MHz Detector: RMS
Offset: 43.97 dB SWP Count: 100

RBW: 1 MHz
VBW: 3 MHz
SWP points: 1001

—— Trace
40 7 —— FCC Part 30.203
Freq: 28.385 GHz
¥ Level: -30.63 dBm
E Margin: -17.63 dB
% 20
©
=
3
g
= 04
L=
=
= |
=
[=]
Q
& —201
m
=
g hd
18] i v
_40 -
N PCTEST
T T T T
28.1 28.2 28.3 28.4 28.5 28.6
Frequency (GHz)
Plot 7-433. Upper Band Edge Plot (4CC 200MHz QPSK Full RB)
Center Freq: 28.35 GHz Trace: Average  RBW: 1 MHz
PASS Span: 300 MHz Detector: RMS VBW: 3 MHz
Offset: 43.97 dB SWP Count: 100 SWP points: 1001
— Trace
40 7 —— FCC Part 30.203
Freq: 28.393 GHz
¥ Level:-21.62 dBm
E Margin: -8.62 dB
! 20
w
=
3
g
2 oA
b
=
= |
=
[=]
Q
=
L —20
m
=
=
=l
(18]
_40 -
N PCTEST
T T T T
28.1 28.2 28.3 28.4 28.5 28.6

Plot 7-434. Upper Band Edge Plot (4CC 200MHz QPSK 1 RB)

Frequency (GHz)

FCC ID: A3LSMG977U

=\ PETEST’ MEASUREMENT REPORT

(CERTIFICATION)

emtany

Approved by:
Quality Manager

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:

EUT Type:

01/22/2019 - 03/25/2019 | Portable Handset

Page 264 of 337

© 2019 PCTEST Engineering Laboratory, Inc.
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.

V1.0




PCTEST

EMGIREERING LASORATORY, INC,

PASS

Center Freq: 28.35 GHz
Span: 500 MHz
Offset: 43.97 dB

Trace: Average
Detector: RMS
SWP Count: 100

RBW: 1 MHz
VBW: 3 MHz
SWP points: 1001

—— Trace
40 1 —— FCC Part 30.203
Freq: 28.393 GHz
¥ Level: -25.83 dBm
E Margin: -12.83 dB
% 20 4
T
=
g
g
= 04
o
=
= |
=
=]
]
& —201
m
=
=
2
(58]
_40 -
N PCTEST
T T T T
28.1 28.2 28.3 28.4 28.5 28.6
Frequency (GHz)
Plot 7-435. Upper Band Edge Plot (4CC 200MHz 16QAM 1 RB)
Center Freq: 28.35 GHz Trace: Average  RBW: 1 MHz
PASS Span: 500 MHz Detector: RMS VBW: 3 MHz
Offset: 43.97 dB SWP Count: 100 SWP points: 1001
—— Trace
40 1 —— FCC Part 30.203
Freq: 28.392 GHz
¥ Level: -30.67 dBm
E Margin: -17.67 dB
! 20+
T
=
3
g
2 0-
U
=
= |
=
[=]
0
=
£ —20 4
m
2
T v
bl e . A e et el
_40 4
N PCTEST
T T T T
28.1 28.2 28.3 28.4 28.5 28.6
Frequency (GHz)
Plot 7-436. Upper Band Edge Plot (4CC 200MHz 64QAM 1 RB)
. A d by:
FCC ID: A3LSMG977U 7 nc:'rss-r MEASUREMENT REPORT w pproved by

(CERTIFICATION)

Quality Manager

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:

01/22/2019 - 03/25/2019

EUT Type:
Portable Handset

Page 265 of 337

© 2019 PCTEST Engineering Laboratory, Inc.

V1.0

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.




7\ PCTEST’

EMGIREERING LASORATORY, INC,

PASS

Center Freq: 28.35 GHz
Span: 1000 MHz
Offset: 43.97 dB

RBW: 1 MHz
VBW: 3 MHz
SWP points: 2001

Trace: Average
Detector: RMS
SWP Count: 100

— Trace
40 - —— FCC Part 30.203
Freq: 28.813 GHz
¥ Level: -31.93 dBm
E Margin: -18.93 dB
g 20 -
o
=
3
g
£ 01
L=
=
5 ]
=
[=]
()
g [rere—- -
T 20 1
1]
=
5
& o - - FNIA A
_40 .
N PCTEST'
T T T T T
28.0 28.2 28.4 28.6 28.8
Frequency (GHz)
Plot 7-437. Upper Band Edge Plot (4CC 400MHz QPSK Full RB)
Center Freq: 28.35 GHz Trace: Average RBW: 1 MHz
PASS Span: 1000 MHz Detector: RMS VBW: 3 MHz
Offset: 43.97 dB SWP Count: 100  SWP points: 2001
—— Trace
40 —— FCC Part 30.203
Freq: 28.439 GHz
v Level: -25.90 dBm
€ Margin: -12.90 dB
g 20
o
-
3
g
5 0 .
b
=
= |
=
[=]
[
& -20
1]
=
s , L_r 5 DN
_40 _
N PCTEST
T T T T T
28.0 28.2 28.4 28.6 28.8
Frequency (GHz)
Plot 7-438. Upper Band Edge Plot (4CC 400MHz QPSK 1 RB)
. Approved by:
FCC ID: ASLSMGST7U i\ PCTEST MEASUREMENT REPORT ]
SR (CERTIFICATION) w Quality Manager
Test Report S/N: Test Dates: EUT Type:
Page 266 of 337
1M1901100003-06-R1.A3L | 01/22/2019 - 03/25/2019 | Portable Handset age £ob o

© 2019 PCTEST Engineering Laboratory, Inc.

V1.0

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional

rights to this report or assembly of contents thereof,

please contact INFO@PCTEST.COM.




PCTEST

EMGIREERING LASORATORY, INC,

PASS

Center Freq: 28.35 GHz Trace: Average

Span: 1000 MHz
Offset: 43.97 dB

Detector: RMS
SWP Count: 100

RBW: 1 MHz
VBW: 3 MHz
SWP points: 2001

— Trace
40 - —— FCC Part 30.203
Freq: 28.439 GHz
¥ Level: -28.26 dBm
E Margin: -15.26 dB
% 20
o
=
3
g
= 04
L=
=
= |
=
[=]
()
& —201
g
2 I
8 NN A v - v rdete
_40 -
N PCTEST'
T T T T T
28.0 28.2 28.4 28.6 28.8
Frequency (GHz)
Plot 7-439. Upper Band Edge Plot (4CC 400MHz 16QAM 1 RB)
Center Freq: 28.35 GHz Trace: Average RBW: 1 MHz
PASS Span: 1000 MHz Detector: RMS VBW: 3 MHz
Offset: 43.97 dB SWP Count: 100  SWP points: 2001
—— Trace
40 7 —— FCC Part 30.203
Freq: 28.439 GHz
v Level: -31.07 dBm
€ Margin: -18.07 dB
g 20
o
-
3
g
5 0 .
b
=
= |
=
[=]
[
& -20
1]
=
g ) (SRIOUN EN
_40 _
N PCTEST
T T T T T
28.0 28.2 28.4 28.6 28.8
Frequency (GHz)
Plot 7-440. Upper Band Edge Plot (4CC 400MHz 64QAM 1 RB)
. Approved by:
FCC ID: A3LSMGO77U i\ PCTEST MEASUREMENT REPORT }
SR (CERTIFICATION) w Quality Manager
Test Report S/N: Test Dates: EUT Type:
Page 267 of 337
1M1901100003-06-R1.A3L | 01/22/2019 - 03/25/2019 | Portable Handset age £vfo

© 2019 PCTEST Engineering Laboratory, Inc.

V1.0

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.




PCTEST

EMGIREERING LASONATORY, INC,

MIMO

PASS

Offset: 42.43 dB

Center Freq: 27.50 GHz Trace: Average
Span: 300 MHz

Detector: RMS
SWP Count: 100

REW: 1 MHz
VBW: 3 MHz
SWP points: 1001

40 -

207

_20 _

E
@
2
w
o
3
w
2
+— -
] 0
35
k=1
=
=]
]
=
c
L]
o
2
=
2
]

—— Trace
—— FCC Part 30.203

Freq: 27.495 GHz
¥ Level: -28.64 dBm
Margin: -15.64 dB

¥
—40 A - ;
A PCTEST
T T T T T
27.35 27.40 27.45 27.50 27.55 27.60 27.65
Frequency (GHz)
Plot 7-441. Lower Band Edge Plot (1CC 50MHz QPSK Full RB)
Center Freq: 27.50 GHz Trace: Average RBW: 1 MHz
PASS Span: 300 MHz Detector: RMS  VBW: 3 MHz
Offset: 42.43 dB SWP Count: 100 SWP points: 1001
—— Trace 7
40 4

20

—-20 4

Equivalent Conductive Level (dBm)
[=]
1

_40 -

—— FCC Part 20.203
Freq: 27.494 GHz
¥ Level: -25.34 dBm
Margin: -12.34 dB

A PCTEST

27.35

T
27.40

T
27.45

T
27.50
Frequency (GHz)

T T
27.55 27.60 27.65

Plot 7-442. Lower Band Edge Plot (1CC 50MHz QPSK 1 RB)

FCC ID: A3LSMG977U

s\ PETEST

MEASUREMENT REPORT

(CERTIFICATION)

w Approved by:
Quality Manager

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:
01/22/2019 - 03/25/2019

EUT Type:

Portable Handset

Page 268 of 337

© 2019 PCTEST Engineering Laboratory, Inc.
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.

V1.0




PCTEST

EMGIREERING LASONATORY, INC,

Center Freq: 27.50 GHz Trace: Average RBW: 1 MHz

PASS Span: 300 MHz Detector: RMS ~ VBW: 3 MHz

Offset: 42.43 dB SWP Count: 100  SWP points: 1001

40 4

20~

—— Trace
—— FCC Part 30.203

Freq: 27.494 GHz
¥ Level: -25.45 dBm
Margin: -12.45 dB

_20 -

Equivalent Conductive Level (dBm)
[=]
1

—401 Z\ PCTEST’
T T T T T
27.35 27.40 27.45 27.50 27.55 27.60 27.65
Frequency (GHz)
Plot 7-443. Lower Band Edge Plot (1CC 50MHz 16QAM 1 RB)
Center Freq: 27.50 GHz Trace: Average RBW: 1 MHz
PASS Span: 300 MHz Detector: RMS  VBW: 3 MHz
Offset: 42.43 dB SWP Count: 100  SWP points: 1001
—— Trace T

40 -

20

—— FCC Part 30.203
Freq: 27.493 GHz
¥ Level: -27.21 dBm
Margin: -14.21 dB

_20 -

Equivalent Conductive Level (dBm)
[=]
1

—40 -

/L/\{PCTEST

27.35

T T T T T
27.40 27.45 27.50 27.55 27.60 27.65
Frequency (GHz)

Plot 7-444. Lower Band Edge Plot (1CC 50MHz 64QAM 1 RB)

FCC ID: A3LSMG977U

=\ PETEST’ MEASUREMENT REPORT w Approved by:
sl o (CERTIFICATION) Quality Manager

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates: EUT Type:

01/22/2019 - 03/25/2019 | Portable Handset Page 269 of 337

© 2019 PCTEST Engineering Laboratory, Inc.
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.

V1.0




7\ PCTEST’

EMGIREERING LASONATORY, INC,

PASS

RBW: 1 MHz
VBW: 3 MHz
SWP points: 1001

Center Freq: 27.50 GHz
Span: 500 MHz
Offset: 42.43 dB

Trace: Average
Detector: RMS
SWP Count: 100

40 -

20~

—— Trace
—— FCC Part 30.203

Freq: 27.353 GHz
¥ Level: -29.79 dBm
Margin: -16.79 dB

Equivalent Conductive Level (dBm)
[=]
1

_20 4
L Y
—40 - = :
N PCTEST
27.3 27.4 27.5 27.6 27.7
Frequency (GHz)
Plot 7-445. Lower Band Edge Plot (1CC 100MHz QPSK Full RB)
Center Freq: 27.50 GHz Trace: Average  RBW: 1 MHz
PASS Span: 500 MHz Detector: RMS VBW: 3 MHz
Offset: 42.43 dB SWP Count: 100 SWP points: 1001
—— Trace 7
40

20

—— FCC Part 30.203
Freq: 27.346 GHz
¥ Level: -29.69 dBm
Margin: -16.69 dB

_20 -

Equivalent Conductive Level (dBm)
[=]
1

—40 -

/L/\{PCTEST

T
27.3 27.4 27.5 27.6 27.7
Frequency (GHz)

Plot 7-446. Lower Band Edge Plot (1CC 100MHz QPSK 1 RB)

FCC ID: A3LSMG977U

s\ PETEST

MEASUREMENT REPORT
(CERTIFICATION)

emtany

Approved by:
Quality Manager

Test Report S/N:
1M1901100003-06-R1.A3L

Test Dates:
01/22/2019 - 03/25/2019

EUT Type:
Portable Handset

Page 270 of 337

© 2019 PCTEST Engineering Laboratory, Inc.
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.

V1.0






